l

DEUTZ J& FAHR

PARTS MANUAL

AGROTRAC 110 TRACTOR

PRINTED BY :
heavy-equipmentmanual.com



Agrotrac 110

ACCESSORIES
GENERAL

4-WAY AUXILIARY DISTRIBUTOR.......cootiiititeit ettt sttt ettt e st e st be et e se e st s aetat e se e oot s asea bt se e oo e sasea bt e se e et sateab e eae e et e s atem bt eat e et e sate b e eat e e st e satebeeaneeseesatenbneaneene
CONTROLS FOR 4-WAY AUXILIARY SERVICES CONTROL VALVE

6-WAY AUXILIARY DISTRIBUTOR ..ottt ettt ettt sttt et st h et ebe e st e s a et ebe e et e s et et eae e et e satea bt eat e e st s e e bt et e ebe e e ot e s aeea b e ebe e et satemb e eu st et e satenbeeaneeneesatenbneaneens
6-WAY AUXILIARY DISTRIBUTOR......cooiiitiite ittt ettt ettt sttt et st h et ehe e st e h et eb et oot e s ue s ot eab et eh e e s ae e ab e ae e eh e sat e bt et e eh et st e bt e et e ebe e et e s e teat e ebe e et e satembeeaneeneesatenbeeane 0E.00.11
CONTROLS FOR 6-WAY AUXILIARY SERVICES CONTROL VALVE 0E.00.12
B POINT HITCH......ciiiiiiieie ettt ettt et st a et ehe e et s a et ebe e et e s a b bt eas e et e sa b e bt eat e e se e oo e s e e et e ebe e oot e s et e a st eue e et e sate bt eat e e st e s et b e eet e e se e ea b s asea b e se e eabesaseab et sa e e b sasenbeeeeeeseesatennnes 0E.00.17
3-POINT LINKAGE WITH AUTOMATIC COUPLERS 0E.00.18
TOWING BAR....c.ooiiiiiereeec e 0E.00.24
FRONT TOWING HITCH.........cceeuvereenen. 0E.00.30
REAR TOWING HITCH.......coiiiioitiete ettt et ettt ettt ettt et st et a et eh e s et et as e eh et sat e bt et e eh et e ot et e as e eb et oe e e b sateabe e ot e e s ue satease e eh e e s at e a b eae e eh e s at et e et ebe e sat e bt naneebeesat e benaneereeeaee 0E.00.35
REAR OSCILLATING HITCH 0E.00.41
DRAWBAR COUPLING = MM 38 (CRAMER)....c..iottitittit ittt sttt sttt et h et et h e eb e ea bt et e et bt e e st e st et ea e 1t em b et e s 4ot e o4 s 4 ea bt e ae s bt eb e eh bt et ee b eb e em b st e st et ea b e s be bt et e shen bt eaesbeebeestbe et ens 0E.00.42
DRAWBAR COUPLING = MM 32 (CRAMER)....c..iittitittit ittt sttt sttt et h et et h et ea bt et e a s bt et a st st et ea e 1t e m b ea bt s he bt o4 s b ot e e he s bt eh e ea b bt et ee b eb e em bbb e st et ea s e s be bt et e sb et e eaesheebeeatbe et ens 0E.00.47
REAR TOWING HITCH (GRASSI) CEE 0E.00.48
FRONT WEIGHT CARRIER........cooiiiiiiti ettt ettt sttt ettt sttt et s e et b s et e se e et s a e et se e oot s et ottt se e et sateab et se e e b satea et ea e e sae s ot eab et et e e s ut oot ease e eh e e se e et sateab e se e et nateabeeseee b sanenne 0E.00.53
FRONT BALLAST DN 21ttt sttt et ettt st et sttt et sae sttt bt s at oot et e eh e s at et e et ea bt e oa e e bt so s ea et eh e e s ae s ot eabe e eh e e s atea bt et eh et s ot e bee st ehe e st e bt ea bt ebe e oot e sateab e eut e et e satenbenateebeesatenbenaneene 0E.00.54
FRONT BALLAST DN 4ottt ettt et et ettt sa e s he sttt o4t s at e a bt et e eh e e s ot et esea bt e oa e e bt so s ea b et ea e e s ae s ot eaes e eh e s atem b e et eh et s ot e aseat e ebe e s ot e sbeea bt ebe e oot e satea bt eue e et e satenbenaneebeesatebenaneene 0E.00.59
FRONT BALLAST N 8ttt ettt sttt st ettt sttt sttt et sae sttt et s at e a b et e eh e e s ot em bt et ea b et ea e e bt so s et et oh e e s ue s ot e be e eh e e s atea bt es e eh et s ot e b e et e ebe e s ot e nbeea st ebe e oot e satemb e eut e et e satenbenaneebeesatebenaneene 0E.00.60
WHEEL BALLAST......ccceoiiiene ....0E.00.65
WHEEL BALLAST......ccceoiiiene ....0E.00.66
WITHOUT TRAILER BRAKES wveneeen. 0E.00.71
HYDRAULIC BREAKING FOR TRAILER......coot ittt ettt ettt e st e st ee e st st e b cat e e se e s ot beeat e se e oot s astab e se e oot s et ea bt e ee e e s et ea b et ee e e st e sate e eateeneesatebneaneeneeeane 0E.00.72
LUBRICATOR . ...ttt ettt e sttt sttt e se e et s as ot eae e et e s a s e bt eue e et satem bt eat e et s e e bt eat e e ae e so b e bt eat e e ne e e e beaseat e e ne e oo e sa s eab e se e e a e s a e s bt ehe e et satem bt eas e et e setembeeat e et e satenbeeaneeneesaneanen 0E.00.78
TIOOL POUCH......cc.ciotiiittet ettt ettt ettt ettt eae et s a et eat e st s tesa s cat e e se e oo e s as okt e se e e a b satea bt ee e e sateab et oe e e s u sa b sa s ea st ne e oot s et eab e e ee e em b s et ea b et se e e sateab et ee e e s ueeateae e eneesae e beaneeree s 0E.00.83
DRAWBAR COUPLING CRAMER ... .ottt ettt ettt et ettt eat e et e s et ea ettt e s at oot ae e eh e e s at et eat e eh et s ot e bt sat e ebe e s at e s bt e et e ebe e e at e s bt e et e ebe e et e sates bt eus e et e satenbenaneeneenatenne 0.009.3298.4/30.A
TOWING HITCH. ...ttt ettt et sttt et et sttt et e bt et ettt se e et s e e bt eat e e st s e te b s eat e e se e e e tesa s tat e e se e oo b sascat e se e o a e sateo bt ee e e m e satea bt e se e et s et ea bt eat e et sabenbeeaseeneesabenuneareene 0.010.1703.3.A
3 - POINT HITCH - ADJUSTABLE RH RODS.......coiiiiiiiiii e e b e s s eb e e a e et h e b s b et s he b ea e s a e e b s a e eb e s aa b e e b eaee e e s enis 0.010.1959.3.A
REAR TOWING HITCH (GRASSI) CEE.....c.oi ittt sttt sttt st sttt sttt h bt et h e st et b e 1t et eh b e s he bt o4 e s hea bt e ae e bt eb e ea bt et e et eh e et e et e st e b ea b e s he bt et s bttt ebesbt et e eatbeeneentsee 0.011.7232.4/10.A
DRAWBAR COUPLINGL......ccttittittiieitctt ettt ettt sttt e ste st sttt e e st e tesas et e se e oo tesaseat e e se e et sasea bt eas e et e sate bt eas e e st e sabe b e eat e e se e o e tenbscat e se e oot sastab e e se e em b satea b et ee e e sateabe e eeeenae sabebneaneeneesane 0.014.4466.4.A
EINGAGEMENT ...ttt ettt ettt et e a et ebe e et e s a et eb et et sate bt ehe e et e s et ea bt eas e et e sa b e bt eat e e st e s ot e bt at e eh et eat e bt et e ebe e oot e s et eab e ebe e et e sate s bt ebe e et e sat e bt eue e et e natenbeeanee e s 0.98309.50.3/10.A
VALVE PARTS ettt ettt ettt eh e s ot e bttt se e e bt s ot ettt o4t e s ue s ot be e et e s ae oot e ae e ot e e s at e a bt et e eh e e sat et e et e eb e e oot e ea st e ebe e oot e sueea b e et eh e sat et et e eh e e sat e b an e ehe e st enaees 2.3719.160.0.A
DISTRIBUTOR PARTS ...ttt ettt sttt st ettt e st et s a sttt se e oo s at e st eh st et e s et ea bt eat e et e s et e bt eas e e et s ot e b e cat e e ne e oo besascab e se e oo e na s eab e ne e et naseabeese e et e sate bt euneeneesanenne 2.3729.650.0/10.A

DISTRIBUTOR PARTS.... 2.3729.660.0.A
DISTRIBUTOR ...ttt ettt et sttt et st h e ee e st e e bt et se e oot s asea bt se e e e s et ottt se e e b se e m bt eat e e st e oo te b e cet e e se e oo ke suseat e se e oot saseab e se e em b saseab et se e e satenbeeeneenuesanenbneeneens 2.3729.680.0.A




Agrotrac 110

40 Section: ACCESSORIES Ref: 0E.00.0
58 57 | 4-WAY AUXILIARY DISTRIBUTOR
| 0/-] Fig. P/n QTY Name
Q ! Notes:
@ | ! [Agrotrac 110]
D
—

35

2.1560.055.0
2.3110.424.2
2.1671.305.2
2.1310.004.2
2.1690.205.2
2.1012.305.7
0.98269.54.2
2.1475.102.2
2.0112.311.2
0.98203.52.0
0.98269.46.3/30
0.012.6076.3
0.98269.67.0
2.1630.210.9
2.1579.772.2
0.98272.50.0
0.98269.55.0/20
2.1630.511.0
0.011.8196.0
2.0433.030.7
2.1470.006.2
2.3729.680.0

2.3729.660.0

2.3729.650.0/10

0.98269.60.3/20
0.98269.59.3/20
2.1560.054.0
2.1410.015.1
0.98269.58.2/20
2.1560.018.0
0.98269.68.0
2.3339.223.2
2.3339.760.2/10
0.98309.50.3/10

SR W N = — W W = RRW— WA DB RNDN

AODDODND B —=00 R DNDN

gasket 27.3x31.9

plug m27x2

pin 8x22

flat washer 8.4x17

split pin 2x12

nutm38p.lx8

bracket

washer 8.4 x 16

screw m 10 p.1.5 x 30
bushing

shaft

pin

rod

pin 3 x 20

spacer 9x12x7.5

lever

lever

roll pin 5x24

bracket

stud bolt m 8 p.1x150

lock washer 10

spool valve

COMPONENT PARTS SEE COMPONENTS LIST
&= 2.3729.680.0

spool valve

COMPONENT PARTS SEE COMPONENTS LIST
& 2.3729.660.0

spool valve

COMPONENT PARTS SEE COMPONENTS LIST
& 2.3729.650.0/10

tube

tube

gasket 21 x 26

circlip 38x1.75

plate

gasket 22.2 x 29

rod

pipe fitting

pipe fitting 3/4"-16j/m 22p.1.5
coupling

COMPONENT PARTS SEE COMPONENTS LIST

172



9_79888_15_0_0

Agrotrac 110

Section: ACCESSORIES Ref: 0E.00.0
4-WAY AUXILIARY DISTRIBUTOR
Fig. P/n QTY Name

&= 0.98309.50.3/10

58 0.98309.52.0/10 4 plug tm 12
59 0.012.9144.3 1 tube
60 0.012.9145.3 1 tube
65 0.013.0061.4 2 small plate

2/2



Agrotrac 110

9_79888_16_0_0

Section: ACCESSORIES Ref: 0E.00.5
CONTROLS FOR 4-WAY AUXILIARY SERVICES CONTROL VALVE
Fig. P/n QTY Name

Notes:

[Agrotrac 110]

01N W kAW~

0.98269.40.2/30
0.012.6069.2
0.98203.59.0
2.0322.405.6
0.98269.53.2
2.1470.002.2
2.0112.007.2
2.1599.471.0
2.1579.732.2
0.98269.43.3/20
2.1671.305.2
2.1310.004.2
2.1690.206.2
0.264.8267.0/10
2.3199.094.0/10
2.1011.105.2
0.012.6073.3/10
2.3510.014.2
2.1470.004.2
2.1559.119.0
0.98269.63.0/20
2.0112.204.2
0.98269.64.0/20
0.98269.69.0
2.1690.205.2
2.4019.322.1
2.2810.003.0
2.1311.008.2
2.1673.007.2

[l S B NS T SN Sl NS N N R i 2N NS NS I S e el NS T el NS I

lever

lever

knob

screw m 6 x 14
pin

lock washer 6
screw m 6 p.1 x 20
shoulder ring
spacer

rod

pin 8x22

flat washer 8.4x17
split pin A2x15
cap

plug

nutm 8 p.1.25

rod

fork m 8x32

lock washer 8
special bushing
plate

screw m 8 p.1.25x14
plate

guard

split pin 2x12
spring

ball mm 7.144

flat washer 12

pin m 8x32

1/1



Agrotrac 110
Section: ACCESSORIES

6-WAY AUXILIARY DISTRIBUTOR
Fig. P/n QTY Name

Notes:
[Agrotrac 110]

Ref: 0E.00.6

9 2.1560.055.0 2 gasket 27.3x31.9

10 2.3110.424.2 2 plug m27x2

11 2.1671.305.2 4 pin 8x22

12 2.1310.004.2 4 flat washer 8.4x17

13 2.1690.205.2 4 split pin 2x12

17 2.1012.305.7 3 nutm38p.lx8

19 0.98269.54.2 1 bracket

20 2.1475.102.2 3 washer 8.4 x 16

21 2.0112.311.2 2 screw m 10 p.1.5 x 30

22 0.98203.52.0 4 bushing

23 0.98269.46.3/30 1 shaft

24 0.012.6076.3 1 pin

25 0.98269.67.0 2 rod

26 2.1630.210.9 3 pin 3 x 20

27 2.1579.772.2 3 spacer 9x12x7.5

28 0.98272.50.0 1 lever

29 0.98269.55.0/20 1 lever

30 2.1630.511.0 2 roll pin 5x24

33 2.1470.006.2 2 lock washer 10

34 2.3729.680.0 1 spool valve
COMPONENT PARTS SEE COMPONENTS LIST
&= 2.3729.680.0

35 2.3729.660.0 1 spool valve
COMPONENT PARTS SEE COMPONENTS LIST
& 2.3729.660.0

36 2.3729.650.0/10 1 spool valve
COMPONENT PARTS SEE COMPONENTS LIST
@& 2.3729.650.0/10

37 0.98269.60.3/20 2 tube

38 0.98269.59.3/20 2 tube

39 2.1560.054.0 4 gasket 21 x 26

40 2.1410.015.1 8 circlip 38x1.75

41 0.98269.58.2/20 1 plate

42 2.1560.018.0 4 gasket 22.2 x 29

43 0.98269.68.0 2 rod

54 2.3339.223.2 2 pipe fitting

55 2.3339.760.2/10 2 pipe fitting 3/4"-16j/m 22p.1.5

57 0.98309.50.3/10 4 coupling
COMPONENT PARTS SEE COMPONENTS LIST
&= 0.98309.50.3/10 12

58 0.98309.52.0/10 4 plug tm 12



Agrotrac 110

Section: ACCESSORIES Ref: 0E.00.6
9.79888.25.0.0 6-WAY AUXILIARY DISTRIBUTOR

Fig. P/n QTY Name

59 0.012.9147.3 1 tube

60 0.012.9148.3 1 tube

65 0.013.0061.4 2 small plate

0
; 09| 26, 4

S ) S

pX) o
264
 MARCE 57 5I0P 22-Qp 30

sens0 Pzpg0 ‘\ !
OR A 12 29

2/2



Agrotrac 110
Section: ACCESSORIES
6-WAY AUXILIARY DISTRIBUTOR

Ref: 0E.00.11

19

Fig. P/n QTY Name

Notes:

[Agrotrac 110]

7 2.1671.305.2 2 pin 8x22

8 2.1310.004.2 2 flat washer 8.4x17

9 2.1690.206.2 2 split pin A2x15

13 0.012.6077.3 1 pin

14 2.1630.210.9 2 pin 3 x 20

15 0.98203.52.0 2 bushing

16 2.1630.511.0 1 roll pin 5x24

17 0.98269.55.0/20 1 lever

18 2.0433.034.7 3 stud bolt m 8 p.1x190

19 2.1410.015.1 4 circlip 38x1.75

21 2.1560.054.0 2 gasket 21 x 26

22 0.98269.67.0 2 rod

23 0.98269.59.3/20 1 tube

24 0.98270.54.3/20 1 tube

25 0.011.8191.0 1 bracket

26 2.1560.018.0 2 gasket 22.2 x 29

27 2.3339.223.2 1 pipe fitting

28 2.3339.760.2/10 1 pipe fitting 3/4"-16j/m 22p.1.5

30 2.3729.680.0 1 spool valve
COMPONENT PARTS SEE COMPONENTS LIST
&= 2.3729.680.0

32 0.98309.50.3/10 2 coupling
COMPONENT PARTS SEE COMPONENTS LIST
&= 0.98309.50.3/10

33 0.98309.52.0/10 2 plug tm 12

65 0.013.0061.4 1 small plate

1/1



9_798886_27_0_0

Section: ACCESSORIES

Agrotrac 110

Ref: 0E.00.12

CONTROLS FOR 6-WAY AUXILIARY SERVICES CONTROL VALVE

Fig. P/n QTY Name

Notes:

[Agrotrac 110]

1 0.012.6067.2 1 lever

2 2.1579.299.2 1 spacer

3 0.98203.59.0 1 knob

4 2.0322.405.6 1 screw m 6 x 14
5 2.1599.471.0 1 shoulder ring

6 0.012.6072.3 1 rod

7 2.1671.305.2 1 pin 8x22

8 2.1310.004.2 1 flat washer 8.4x17
9 2.1690.206.2 1 split pin A2x15
10 0.264.8267.0/10 1 cap

11 2.1011.105.2 1 nut m 8 p.1.25
12 2.3510.014.2 1 fork m 8x32

31 2.1559.119.0 1 special bushing
32 2.1673.007.2 1 pin m 8x32

1/1



24 107 106

2|3

73 74 76

Agrotrac 110

Section: ACCESSORIES Ref: 0E.00.17
3 POINT HITCH

Fig. P/n QTY Name

Notes:

[Agrotrac 110]

1 0.760.3555.4/30 1 stop

2 0.96001.12.0 1 piston pin

3 0.96001.64.0/10 2 shoulder ring 35 x 55 x 6.0
4 0.96001.65.0/10 2 shoulder ring 21x45x6

5 0.96001.70.3 1 pin

7 0.010.5219.4 2 stabiliser

7.1 2.1011.412.2 1 nut m24 p.2

72 0.96037.51.0/40 1 pin

7.3 2.1671.917.2 1 pin

7.4 0.010.0514.3/10 1 rod

7.5 0.96001.57.4/10 1 pin

7.6 0.010.5223.2 1 tube

7.7 2.1690.513.2 1 split pin 5 x 36

7.8 0.96014.14.3 1 rod dx/rh/re

79 2.1311.012.2 1 flat washer 20

7.10 2.3820.105.2 1 grease gunm 10 p.1 x 7
8 2.0112.613.2 2 screw m 16 p.2x35

9 2.0112.617.2 4 screw m 16 p.2x45

10 2.0432.415.7 8 stud bolt m 16 p.2-1.5x50
11 2.1011.409.2 8 nutm 16 p.1.5

12 2.1021.209.2 1 castellated nut m 20 p.1.5
13 2.1470.009.2 14 lock washer 16

14 0.96043.41.0 1 bracket sx/Ih/1i

15 0.96043.40.0 1 bracket dx/rh/re

16 0.760.4510.0/10 1 flange

20 0.96054.20.4/10 2 arm

20.2 0.001.3041.3 1 pin

21 0.010.4800.4 2 adjustable tensioner

21.1 0.010.4801.3 1 rod

21.2 2.3820.105.2 1 grease gunm 10 p.1 x 7
213 0.010.4802.2 1 sleeve

214 0.010.4363.2 1 grip

21.5 0.010.4788.3 1 rod

23 0.008.8460.4/20 1 3 point hitch

23.1 0.008.8465.3 1 sleeve

232 0.008.8461.3/10 1 rod dx/rh/re

233 0.008.8462.3/10 1 rod sx/Ih/1i

234 0.001.5059.0 1 wing nut

24 0.009.3144.2/10 2 pin

26 2.1311.014.2 4 flat washer @ 25 12
27 2.1669.014.2/10 2 pin 24 x 103



